SGS

Test Report

RELIANCE PLUS LTD
UNIT E, 19/F E-TRADE PLAZA, 24 LEE CHUNG STREET, CHAI WAN, HONG KONG

No. AJFS1704001507FF Date: APR.20, 2017

The following sample(s) was / were submitted and identified on behalf of the client as:
Sample Description: WELDING SCREEN FILM - ORANGE
SGS Ref No.: GZIN1704014563PC

Product Specification: 0.35mm x 64”
Product or Lot No.: B211-170331003-01

Test Requested:

California Fire Marshal Title 19: Section 1237.1 Fire Resistance, small scale test.

Test Results: -- See attached sheet --

Test Period:

Sample Receiving Date

Test Performing Date

Signed for and on behalf of

APR.12, 2017
APR.12, 2017 TO APR.18, 2017

SGS-CSTC Co., Ltd. Anji Branch

2y

Allen Zou

Technical Manager
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I. Test conducted

This test is conduced accordance with California Fire Marshal Title 19: Section 1237.1 Fire Resistance;
small scale test.

Il. Sample details

Sample description / Color Welding Screen Film / Orange
Area density About 450 g/m?
Size of sample 13"x3”

Conditioning

Prior to testing, the sample was conditioned, for not less than 1 hour at 60C-62.8'C(140°F-145°F).

lll. Test results

Original state

Char length After flame time After glow time

Specimen No. (Inch) (Second) (Second)

4.2 0 0

Length 4.8

Wi | =

4.7

—_

5.3

Width 2 5.0

5.0

[l NeNNoNNeolNeNNel
oOjlo|lo|j]o|o| o

Average 4.8

ACCEPTANCE CRITERIA:

Afterflame (seconds): 2.0 maximum, individual;

Char length (inches): 6.0 maximum, individual.
Comments of the results:
[ V¥ ]The above result of tested sample (Original state) meets the requirements of California Fire
Marshal Title 19: Section 1237
[ ] The above result of tested sample (Original state) does not meet the requirements of California
Fire Marshal Title 19: Section 1237

To be continued. ...
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SGS

Test Report
Photo Appendix:

No. AJFS1704001507FF Date: APR.20, 2017

SGS authenticate the photo on original report only
***End of Report™*
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